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b 4R BB LA A5 ZHeA
Sample name Secondary Li-ion Battery Test category After testing
=] 1
PRl S EB-BG991ABY PRI H A 2020-07-24
Sample model Accepted date
= h .
FrinseE 3.88V 15.06Wh WATT 46 H 2020-07-27
Sample specification Test start date
(=] AN NTHE .2:[:
Sample quantity (pcs.) Test end date
TAEHAL TREHTREI BB PR |
B Consignor Ningde Amperex Technology Limited
DAEPS e
TR 1
Consignor Information T4 ATk TERRATET AR KRS RN | §

. No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Consignor address

Test method and criterion

Fujian Province, P.R. China
il 3 R 4% 7R TAEHTREIE AR A IR |
Manufacturer Name Ningde Amperex Technology Limited
: o AR A T T AR X R T 1
I it |
HE R B No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Manufacturer address s : :
Manufacturer Fujian Province, P.R. China
Infi tio 3
formation il +86-(0)593-258 3888 | BT WA | \p Reception@ATLBattery.com
Telephone Number E-mail
Wijj_: www.atlbattery.com
Website
iﬂﬂiﬁﬂiiﬁ%ﬁ: EERE: 15°C -25°C; MR 45%~75%
et SV Iommgnt Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
TN W/ R A
Appearance Silver nylon/Al/PP compound film
B ST el idamaail 1 iR AkR T
W7 ) e b e

ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS
GOODS” Manual of Tests and Criteria

ST/SG/AC.10/11 Rev.6/Amend 1, 38.3
— RBERCBL AER. iy ot SELES BFIE. SORETCR. WAL
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush
Test items .
Overcharge, Forced discharge
2, ZHMFERaE CRT ks @il KRR
R L5 ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 hiuER)ZR
el The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
W AR N R )
Testers Tk‘ﬁ f}ﬁ 9 "E-%’ (Testers)
Gt A 5 ) (BEARGF)
Compiler %q/ (Technician) '{F""'%ﬁ ﬁgﬁﬁﬁg@ G
H % ))I ,,)g(‘ %}1 (MR TFRIH) / (jg L
Checker {) ’{/ (Test Engineer) Donggphﬁ Amperex ptmology
Elm:?d Central L@’a« i
Tr(4 0 - [ i)
Heife HEnth: BAGIA N §~r
Approval Cai Jingling: Technical Director 1974
PREERE: LT %ﬁa%omﬁﬁsﬂﬂa
Guo Jiali: Center Director
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T i B 5B
Sample description and description
Sample name Secondary Li-ion Battery Model
A A 3880mAh ki 3.88V
Rated capacity Nominal voltage :
idlar BT
Chemical composition
A 7o H Ry T2 BRURE B E W 2 T 7o H(1.3Cmin- Max to 4.16V, CV to 1.0Cmin; 1.0Cmin
Test charge program to 4.28V, CV to 0.8Cmin, 0.8Cmin to 4.47V, then CV to 0.1Cmin)
SRR FE IR PR A LB B ROBARE H (1. 0Cmin DC to 2.75V)
Test using a program
DA i I

Test sample image

B 1: & 2: e

Figure 1: positive Figure 2: negative

B 3: bRl
Figure 3: Logo

Form No.: QF-QSP-LAB-1047-08E
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— . — o= y
i | W 4R R R R witzse | PR g
No Naine oF st Standard requirement or the clause Test It Test R K
' number of standard R conclusion =
. BEEE «RTRmBmEihnf il Wikm
1 ﬁﬁ*iﬂ FRifEF My 3R T1; UN Manual of Test and TR 1 ik /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,38.3 | See Appendix 1 Passed
Test 1
; B E CRFERR a1 R
£ |
2 imﬁﬁtgﬁ FEHETF M 385 T2; UN Manual of Test and JLFH A 2 ki /
Thermal gé‘;t::;la ST/SG/AC.10/11/Rev.6/ Amend 1,38.3 See Appendix 2 Passed
" e B «RTfak st anl s e . )
3 j’EEZdJ AFRHEF M R0 T3; UN Manual of Test and E]—‘Fﬁ;& 3 "%ﬁ'—(f /
Vibration %;‘ltle;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 3 Passed
Ay Bl CRTFIaR s Pz A EE AN . .
4 ?l{l,—'_'j‘ FRHET- M R85 T4; UN Manual of Test and ’WJE{?};& 4 G /
Shock %;‘isttc;ia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 4 Passed
AP R KT % B E CRTRRUMEMONS Rk | .
5 External FRHET- I 88& T5; UN Manual of Test and ’L*I;ﬁ-;& 5 Aid /
Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 1
short-cirouit s ev.6 /Amen See Appendix 5 Passed
T A B «ORTFIab st miath a1 X%
6 Ef Ui-/ fﬁﬂ'—f FRHESE I iR5% T6; UN Manual of Test and mpﬁ;& 6 ‘éﬁﬁ /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
Test 6
e By B R Tt st i aEa s iR 5 i
7 g R 3% T7; UN Manual of Test and EL[;H;& 7 GLid /
Overcharge Criteria ST/SG/AC.10/11/Rev.6/Amend 1 ,38.3 See Appendix 7 Passed
Test 7
e A E «RTRREWIEHMEIS W5
g ‘ﬁ’{éj“& EE‘ FriET-Hy A58 T8 UN Manual of Test and mﬁﬁ% 8 ﬁ*:g /
Forced discha{ge $;‘itlegia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appe,ndix R Passed
WA H /
Test items
, i)
SRR H / Post /
Subcontracted test condition s 2 code
Subcontracted
Laboratory ik / T /
Address Tel.

Form No.: QF-QSP-LAB-1047-08E
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Fas 1 WA H 4 75 TR AL
No. Name of test items Altitude simulation
h - V.2 N e [ 1
Ry FERAS ARG Before test WSS After test R %Tl“ﬂ?k W | Wi
FEim 4 el Mass logs | Residual A
Sample No. prle Fik | JFE | RE | JRRRIE | o OCV | Test
m; (g) U, (V) 5 (g) U, (V) (%) result
TBDDVSMG991U | #ikse4fcm
+DLAN716AD+00 leye fully 53.2800 4.412 53.2792 4.408 0.00% 99.91% 0
0802 charged
TBDDVSMG991U | piksef7in
+DLAN716AD+00 leye fully 53.2363 4.410 53.2356 4.407 0.00% 99.93% 0
0843 charged
TBDDVSMG991U | #iksedci
+DLAN716AD+00 leye fully 53.4183 4.412 53.4175 4.408 0.00% 99.91% (0]
0699 charged
TBDDVSMG91U | Eiksesism
+DLAN716AD+00 leye fully 53.3318 4.410 53.3310 4.407 0.00% 99.93% 0
0596 charged
TBDDVSMGS91U | #iksesisi
+DLAN716AD+00 leye fully 53.1284 4411 53.1277 4.407 0.00% 99.91% O
0627 charged
TBDDVSMG991U | 25 ¥ksa47orh
+DLAN7I6AD+00 25¢ye fully 53.2515 4.415 53.2508 4.412 0.00% 99.93% 0]
0513 charged
TBDDVSMG991U | 25 k5z& 7
+DLANT716AD+00 25cye fully 53.3984 4.415 53.3975 4411 0.00% 99.91% @]
0726 charged
TBDDVSMGI91U | 25 diesa4io
+DLAN716AD+00 25cye fully 53.3345 4.415 53.3337 4412 0.00% 99.93% o)
0532 charged
TBDDVSMGIOIU | 25 ke ey
+DLAN716AD+00 25cye fully 53.4310 4.413 53.4302 4.409 0.00% 99.91% 0
0815 charged
TBDDVSMG991U | 25 k56475
+DLAN716AD+00 25cye fully 53.3551 4.414 53.3543 4.411 0.00% 99.93% 0
0827 charged
PTF=H

H: L-E; V-HEG DI R-BESE; F-REk; O-JGiltd, JoHF<, Jofifik, Jomisd, Joiek.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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Fae2 ) WA H 44 F5 AR
No. Name of test items Thermal test
» 2l N . y I 1
e FEERAS A AT Before test AT After test R FAWE | Wik
FRih G5 Sample Mass loss Residual it
SampleNo. | " R | JREWE | ORE | JRERE | ) OCV | Test
m; (g) U (V) ms(g) Us (V) (%0) | result
TBDDVSMG991U | kst :
+DLANTI6ADH00 leye fully 53.2792 4.408 53.2730 4.338 0.01% 98.41% )
0802 charged
TBDDVSMGI91U | #ikse43il
+DLAN716AD+00 leye fully 53.2356 4.407 53.2297 4337 0.01% 98.41% 0
0843 charged
TBDDVSMG991U HIRseRF
+DLAN716AD+00 leye fully 53.4175 4.408 53.4112 4.339 0.01% 98.43% 0
0699 charged
TBDDVSMG991U HiIkFEEITH
+DLAN716AD+00 leye fully 53.3310 4.407 53.3242 4339 0.01% 98.46% 0
0596 charged
TBDDVSMGS91U BIRSEREIHL
+DLAN7I6AD+00 leye fully 53.1277 4.407 53.1216 4,339 0.01% 98.46% O
0627 charged
TBDDVSMGIIU | 25 pksas 3o
+DLAN716AD+00 25cye fully 53.2508 4.412 53.2446 4.346 0.01% 98.50% 0
0513 charged
TBDDVSMGI91U | 25 ¥esessish
+DLAN716AD+00 25¢cyc fully 53.3975 4411 53.3916 4.348 0.01% 98.57% 0O
0726 charged
TBDDVSMG991U | 25 d5e4 3
+DLAN716AD+00 25cye fully 53.3337 4.412 53.3281 4348 0.01% 98.55% O
0532 charged
TBDDVSMG991U | 25 thse4 i
+DLANT716AD+00 25cye fully 53.4302 4.409 53.4244 4346 0.01% 98.57% 0
08135 charged
TBDDVSMG991U | 25 iksade 3
+DLAN716AD-+00 25cye fully 53.3543 4411 53.3487 4.348 0.01% 98.57% O
0827 charged
PhFZE

#: L-tE; V-HEG DA RIS PRk O-Juiti, JoHibe, Jofddk, Jomes, Joktk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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a2 3 WAST H 2 55 %zh
No. Name of test items Vibration
e FERRAS WA H] Before test MRS After test W e FlAd)E | Dk
Frinsh S Sample Mass loss Residual g
Sample No. status JE F 1% H I Ji JFE% (%) ocv Test
m@ | U™ | m@) Us (V) (Vo) | result
TBDDVSMG991U |  ¥ikseaicl
+DLAN716AD+00 leye fully 53.2730 4.338 53.2741 4,336 0.00% 99.95% 0
0802 charged
TBDDVSMG91U | #iksediod
+DLAN716AD+00 leye fully 53.2297 4.337 53.2304 4.336 0.00% 99.98% 0
0843 charged
TBDDVSMG991U |  #ikcse43s
+DLAN716AD+00 leye fully 53.4112 4.339 53.4120 4.337 0.00% 99.95% 0
0699 charged
TBDDVSMGO91U | ¥ikaadisi
+DLAN716AD+00 leye fully 53.3242 4.339 53.3257 4.337 0.00% 99.95% 0]
0596 charged
TBDDVSMG991U Bk sEaTh
+DLAN716 AD+00 leye fully 53.1216 4.339 53.1224 4.338 0.00% 99.98% 0
0627 charged
TBDDVSMG991U | 25 dse43im
+DLAN716AD 100 25eye fully 53.2446 4.346 53.2461 4.345 0.00% 99.98% 0
0513 charged
TBDDVSMGO91U | 25 Msa43si
+DLAN716AD+00 25cyc fully 53.3916 4.348 53.3931 4346 0.00% 99.95% 0
0726 charged
TBDDVSMGO91U | 25 ¥csededs
+DLAN716AD+00 25cye fully 53.3281 4.348 53.3287 4.346 0.00% 99.95% 0
0532 charged
TBDDVSMGI91U | 25 Mese4r2sr
+DLAN716AD+00 25eye fully 53.4244 4.346 53.4262 4.344 0.00% 99.95% 0
0815 charged
TBDDVSMG991U | 25 fk5e4r7oH
+DLANT7I6AD+00 25cye fully 53.3487 4.348 53.3499 4346 0.00% 99.95% 0]
0827 charged
PLREH

H: LAl V-HESG D-ifid; R-fk3R; F-RRAK; O-Joittil, Jodb<, T, Jomif, Joik.
Note: L-Leakage. V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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Facs 4 W25 E 445K G
No. Name of test items Shock
wpos S = £ | WA
oy R R A IR Al Before test MR )E After test JRER ﬂgiﬁ‘g -
=
SampleNo. | SwP [mik | FHMUE | REE | LR | e | OCV | Tes
m@ | U | me) U, (V) (%) | result
TBDDVSMGI91U | #ikse475H '
+DLAN716AD+00 leye fully 53.2741 4.336 53.2747 4.336 0.00% 100.00% (0]
0802 charged
TBDDVSMG991U | #ikseeoh
+DLANTIGAD+00 leye fully 53.2304 4.336 53.2306 4.335 0.00% 99.98% 0
0843 charged
TBDDVSMG991U HRSER T
+DLAN716AD+00 leye fully 53.4120 4.337 53.4123 4337 0.00% 100.00% 0]
0699 charged
TBDDVSMG991U BRI
+DLAN716AD+00 leye fully 53:3257 4.337 53.3261 4.337 0.00% 100.00% 0
0596 charged
TBDDVSMGI91U | #1k5247000
+DLAN716AD+00 leye fully 53.1224 4.338 53.1227 4.338 0.00% 100.00% O
0627 charged
TBDDVSMG991U | 25 isad3i
+DLANTI6AD+00 25¢ye fully 53.2461 4.345 53.2465 4345 0.00% 100.00% 0
0513 charged
TBDDVSMGO91U | 25 MkSe4:7et
+DLANTI6AD+00 25cye fully 53.3931 4.346 53.3934 4.346 0.00% 100.00% 0
0726 charged
TBDDVSMGO91U | 25 ksededo
+DLAN716AD+00 25cye fully 53.3287 4.346 53.3291 4346 0.00% 100.00% Q
0532 charged
TBDDVSMGO91U | 25 #5347l
+DLANTI6AD+00 25cyc fully 53.4262 4.344 53.4265 4.344 0.00% 100.00% (@]
0815 charged
TBDDVSMGOO1U | 25 desededsi
+DLAN71L6AD+00 25¢ye fully 53.3499 4.346 53.3501 4346 0.00% 100.00% O
0827 charged
PTFEH

B LA V-HFSG DR R-ERE; F-fck; O-Joilltie, Jorb=, Joffik, o, JiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1047-08E




45 Report No.: RTN-UN-2007-4031 Page 8/11

R A WIRITH 45 | Shiskiss
No. Name of test items External short circuit
Bt B RIRES e b WAL P
g Max. External Temperature i
Sample No. Sample status () Test result Remark

TBDDVSMG991U+ O

DLAN716AD+00080 HRSER T 59.0 0 /
7 leye fully charged

TBDDVSMG991U+ S i

DLAN716AD+00084 K 62T 60.1 (0] /
3 leye fully charged

TBDDVSMG991U+ o

DLAN716AD+00069 HRSERTEH 56.1 0 i/
9 Icye fully charged

TBDDVSMG991U+ —

DLAN716AD+00059 HIKGER T 55.6 0 /
6 leye fully charged

TBDDVSMG991U+ —

DLAN716AD+00062 FiksEETL 55.5 0 /
P leye fully charged

TBDDVSMG991U+ s

DLAN716AD+00051 2 WA 57.2 0 /
3 25cyce fully charged

TBDDVSMG991U+ s

DLAN716AD+00072 25 WHERTEH 59.5 0] /
6 25cye fully charged

TBDDVSMG991U+ 5

DLAN716AD+00053 25 M5BT 56.2 O /
5 25cye fully charged

TBDDVSMG991U+ e

DLAN716AD+00081 25 KBTI 55.6 0 /
5 25cye fully charged

TBDDVSMG991U+ “

DLAN716AD+00082 > RoEETb 55.6 0 /
b 25cye fully charged

PLFEH

H: D-ifE; RIS F-BR; O-JofifiR, Jom, Joik.
Note: D-Disassembly, R-Rupture, F-Fire, 0- No disassembly, no rupture & no fire.
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5 E WABE &% | BE
No. Name of test items Crush
A it R T g ¥R R E
=] = b = ;‘& il 14 £
A G AR RS Max. External Temperature WAL ik
Sample No. Sample status ('C) Test result Remark
BI3027AA031C R 918 0 /
cye 50% capacity
ik 50%% it
BI3026 GAOBYSD Yo SO% cafkaity 21.9 0] /
BI3026GA0836 HESRR 217 0 /
cye 50% capacity
BI3026GA095B oy E R 21.7 0 /
cye 50% capacity
BI3026GA0968 | IS0 22.1 0 /
cye 50% capacity
BI3027AA0459 25 % S0% i 21.9 0 /
25cye 50% capacity
25 ¥k 50%u%EiRk
BI3026GA0D64 25cye 50% capacity 21.9 (@] /
BI3026GA02TF | 2K 0l 218 0 /
cyc 50% capacity
BISO2GOAGRTA | 0 o XEE g7 0 /
cye 50% capacity
- 25 % 50%%E 1t
BJ3026FAG4DA | 25 KO 217 0 /
LR H

E: D'ﬁ?ﬂg, F'ﬁk 3 0'361%‘?‘% ’ %ﬁﬂ( °
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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T i WIRDUH 4F | WREAh
No. Name of test items Overcharge
Fehn g s FeamiRAs iR G R A
Sample No. Sample status Test result Remark

TBDDVSMG®1U+D Hikseeiin 0 /
LAN716AD+000453 leye fully charged

TBDDVSMG991U+D B IR SER T 0 /
LAN716AD+000800 Ieye fully charged

TBDDVSMG991U+D et 0 /
LANT16AD+000355 leye fully charged

TBDDVSMG991U+D EIRSER T 0 /
LAN716AD+000683 leye fully charged

TBDDVSMG991U+D 25 Wt A FE 0 /
LAN716AD+000253 25cyce fully charged

TBDDVSMG991U+D 25 RE AT 0 /
LANT716AD+000385 25cye fully charged

TBDDVSMG991U+D 25 YoB AT 0 /
LANT716AD+000631 25cye fully charged

TBDDVSMG991U+D 25 KoE AT 0 /
LAN716AD+000473 25cye fully charged

PLFEEH
H: D-ifR;  Foldk; O-Jofifh, Jokk.

Note: D-Disassembly, F-Fire, Q- No disassembly, no fire.
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5 g AT H 2355 S R
No. Name of test items Forced discharge
Ff i 4 Rk D ikas R #iE
Sample No. Sample status Test result Remark

HIRSERO

BI3026FA047B Jeye fully discharged 0 /
HIR SR

BI3026FAQ046 Ty Rully dischargsd (0] /
HIK e

BI3026GAOE14 iyl b cechisiged @] /
Bkt

BJ3027AA0509 leye fully discharged 0 /
LS i

BI3026GA0929 lcye fully discharged 0 /
HUTEARROL

BI3026GAOEA? lcye fully discharged 0 /
B SE R

BIS0Z6CAO308 | | HEEHELS 0 /

BI3026GA078C | | HUCEEHCE 0 /

cye fully discharged

- K FE O

BI3026FAO3FO leye fully discharged 0 /
HIRSEARO

BI3026GA0DO02 leye fully discharged 0 /
25 WsEA

BI3027AAO3FA 25cyc fully discharged 0 /
25 IRSERTH

BI3026GAOBSI 25eye fully discharged 0 /
QT PR/ & vy L

BJ3026GAOESKF 25¢ye fully discharged 0 /
25 ISR HL

BI3026FA0839 25cye fully discharged 0 /
25 RsEA N

BI3027AAOGL' L 25cye fully discharged 0 /
= 25 WSE AT

BI3026FA04D7 25cye fully discharged 0 /
25 PSSR

BI3026FA04DS 25cye ful?; discharged 0 /
25 IRSER

BI3026GA0072 25cye fully discharged 0 /
25 WA

BI3027TAADTA3 25cye fully discharged 0 /
25 IRSEATH

BI3026GA0BCT 25cye fully discharged 0 /

I DiRE;  F-i2k; O-Jofifty, Joldk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

p—

2l K R YN €
The test report is invalid if not affixed the official seal of the laboratory to it.

2. kR AR TTCR

The test report 1s mvalid if it 1s blotted out.
3. IAREZAERIN AR, SO PTERE AR

The conclusion of the consignation test is only valid for the provided sample.
4. RREI R S A F, BT R R 2 H TR N R R SR i o

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AIREREALIBFHEFAT, AAESEH .
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

ARSEFTRB IR AT R A A Hr O E 5

Dong guan Amperex Technology Limited Central Lab
HuhE: A AR AR AR SE T AS LR e Tk e g 1 5
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HLi% Tel. : +86-0769-88989149
fBE Fax.: +86-0769-88989483
A8 E-mail: Lab-Service@ATLBattery.com

®HE Website : www.atlbattery.com




RUY

Test Summary

g et % % H b TR LR
Report No. ATN-UN-2N7-4051 Date of test report | 220 . &.2—7 Sample name | Secondary Li-ion Battery
FESIHLS P B 3.88V 15.06Wh | Jiift (g)
Sample model o Specification 3880mAh mass (g) Ph3s
FEMIIL PR JE IR RN A
Appearance Silver nylon/Al/PP compound film
& W 44 T AR AT PR 7
Manufacturer Name Ningde Amperex Technology Limited
= il & Ry HL R A AR T A X 38 T K 1
il s 8 Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
Informatio JRe i 4
s Telepf‘;fgffmber +86-(0)593-258 3888 Eﬁgnﬂ;'if f ND-Reception@ATLBattery.com
lelbifi:te www.atlbattery.com
FE B/ AR SERTRBITRHRE AT IR w b 0 30 B 52
Lab Name Dong guan Amperex Technology Limited Central Lab
e oI AR A ST R LM Ll |
SIS Tiab adioss West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Lali [nforistio Guangdong Province, P. R. China
B ol = |
Teleﬁéfﬂinber +86-(0)769-8898 9149 [Eéfnﬁiifﬁ Lab-Service@ATLBattery.com
Wlf‘lbiiji:te www.atlbattery.com
JEa) PRI H 2% Rl 45 R B A H8) #E
No. Name of test items Test result (Pass/Fail) Remark
1 i BEER) At /
Altitude simulation Passed
) WA ai /
Thermal Passed
; = il /
Vibration Passed
4 ity Ek .
Shock Passed
: SRS At ,
External short-circuit Passed
. BRI/ &E ,
Crush/Impact Passed
; M T i :
Overcharge Passed
. i it /
Forced discharge Passed

WA LT RIS i B R ATR T by

37 ) s A e
Test method and

ST/SG/AC.10/11 Rev.6/Amend 1,383
UNITED NATIONS “Recommendations on the

IRFEHTRE AR A BR/A 7
PNy

ﬁghgg\'tﬁj *I’np ,éx \

— TRANSPORT OF DANGEROUS GOODS” Manual of T eb];n@fogy Limited Ceﬁrc
criterion el 3 T =\
Tests and Criteria [ A th F—j t
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 ""; - *(gﬁ)w 1“':-
(22 T (hp W Hsignature) </
Signature: Yr Guo Jiali: Center Director BB EHB: Dovatp g H ;7 H
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